


Haldia Petrochemicals Ltd.   

 
 

 
 
 
 

Chapter No. Detail Description Page 

No. 

1.0  SALIENT FEATURES 1 

2.0  ENVIRONMENTAL STATEMENTS - FORM V 

(PART A TO PART I) 

2 

3.0  PRODUCTION DETAILS 35 

4.0 

5.0 

 

 SOLID WASTE DETAILS (NON-HAZARDOUS) 

HAZARDOUS WASTE DETAILS (FORM – IV) 

 

36 

37 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Environmental Statement 
FY 2020-21 



Haldia Petrochemicals Ltd.   
 

1 

SALIENT FEATURES OF HPL COMPLEX 
 
 

Name of the Unit : Haldia Petrochemicals Limited 

Size of Industry : Large 

Water Supply  

 

 

: Water is supplied by M/s. Haldia Development 

Authority from Geonkhali Water Works. Total 

6.62 MGD water was supplied in 2020-21 
[...]
Fluoride mg/l 5.0 0.74 

Total Chromium mg/l 2.0 BDL 

Chromium (Cr+6) mg/l 0.1 BDL 

Iron as Fe mg/L 1.0 0.33 

Zinc as Zn mg/L 1.0 0.229 

Copper as Cu mg/L 1.0 <0.05 

Phosphate as P mg/L 5.0 0.38 

Free available 

Chlorine (FRC) 
mg/L 0.5 <0.1 

Monthly data given in PART – G, Table 1.1 & 1.2  

b. Air Stack Emission  Pl. see PART – G, Table- 3.1 to 3.5 

Ambient Air Quality Pl. see PART – G, Table- 3.6 to 3.9 

Work Zone Air Quality Pl. see PART – G, Table- 3.10 & 3.11 

Note:  All the data are of Annual Average Data (FY 2020-21) 

 

 

 

 

 

 



Haldia Petrochemicals Ltd.   
 

6 

PART – D 

Hazardous Wastes 

As specified under Hazardous Wastes and Other Wastes (Management & 

Transboundary Movement) Rules, 2016. 

Sl. 

No. 

 

 

 

01 

 

Hazardous Waste 

Total Quantity Generated (MT) 

Financial Year    

2019-2020 

Financial Year  

2020-2021 

Process Used Oil (5.1) 45.45 46.25 

Waste Oil (5.2) 238.71 385.15 

Oil impregnated Coke – 

NCU (36.2) 
12.99 20.39 

Waste Resin (35.2) 5.04 3.16 

Oil Contaminated Cotton 

Waste (33.2) 
2.28 2.19 

Spent Catalysts (1.6) 26.41 Nil 

Tank Bottom Sludge + 

Waste Oil filter (3.3) 
75.68 102.0 

 

02 

From Pollution 

Control 

Facilities 

Sludge generated from 

WWTP (35.3) 
195.03 163.62 

Ash from Incinerator 

(37.2) 
38.03 16.04 

 

 

 
 

 

 

 

 

 

 

 

 



Haldia Petrochemicals Ltd.   
 

7 

PART – E 

Solid Wastes 

___________________________________________________________________ 

      Total Quantity (Kg) 

_____________________________________________________________________________ 

During the previous    During the current 

financial year     financial year  

(2019-2020)      (2020-2021) 

_______________________________________________________________________ 

(a)   From Process*    N.A   N.A 

 

     (b) From Pollution Control Facility    N.A   N.A  

     (c) (1) Quantity Recycled or Re-utilized N.A   N.A  

          within the unit 
 
   (2) Sold  Ref. Annexure – II (Sl. No. 1-16)      
    

(3) Disposed        Ref. Annexure – II (Sl. No. 17)       
 
___________________________________________________________________ 

N.A – Not Applicable  

 

 

 
 
 
 

 
 

 
 
 
 
 
 
 
 
 
 



Haldia Petrochemicals Ltd.   
 

8 

 
 

PART – F 
 
PLEASE SPECIFY THE CHARACTERISATION (IN TERMS OF COMPOSITION OF 
QUANTUM) OF HAZARDOUS AS WELL AS SOLID WASTES AND INDICATE 
DISPOSAL PRACTICE ADOPTED FOR BOTH THESE CATEGORIES OF WASTES. 
 
 
Please refer Annexure – III containing Form-IV submitted to WBPCB for financial year 

2020-21. It specifies the characteristics of generated wastes and the disposal practices 

adopted to handle them in safe manner. 

 
 



Haldia Petrochemicals Ltd.   
 

9 

PART – G 
 
 
IMPACT OF THE POLLUTION ABATEMENT MEASURES TAKEN ON 
CONSERVATION OF NATURAL RESOURCES AND ON THE COST OF 
PRODUCTION 
 
 

Following steps have been taken to ensure safe disposal of the liquid, solid and 

gaseous effluents for environmental pollution control. 

 

1. Liquid Effluent Treatment 

HPL Complex generates liquid wastewater from Naphtha Cracker Unit, Butadiene 

Unit, Pyrolysis Gasoline Hydrogenation Unit, Benzene Extraction Unit, HDPE Unit, 

LLDPE Unit, PP Unit, Cooling Tower, Nitrogen Plant (put up by Praxair India Pvt. 

Ltd. on BOO basis), DM Water Plant, Captive Power Plant and Utilities and off-site 

buildings. HPL Plant has a suitable treatment system before disposal of plant 

generated wastewater and a comprehensive wastewater management system 

comprising of appropriate collection, treatment, and disposal facilities via only one 

mixed out fall. 

 

Our treatment facilities are divided into two distinct sections, namely, pre-treatment 

section inside battery limits (ISBL) of the respective units and final treatments in 

Waste Water Treatment (WWTP). 

 

ISBL Treatment is provided for the following streams: 

 

i) Spent caustic stream from Naphtha Cracker Unit (NCU): Spent 

caustic stream emerging from cracker unit is highly alkaline and contains 

high oxygen demand. In the spent caustic treatment plant, Na2S is 

converted to sodium thiosulphate by oxidation process. After this 

treatment the stream is sent to WWTP. 



Haldia Petrochemicals Ltd.   
 

10 

ii) Neutralization / free oil removal in NCU: Corrugated plate interceptors 

(CPI) have been provided in NCU for removal of floating oil from different 

waste streams of NCU. 

iii) Polymer Plants: Wash water and effluent streams from process contain 

trace hydrocarbon and polymers, which is, collected ISBL and then sent 

to WWTP after oil skimming and removal. Provision for removal of 

polymer powders and floating oil has been provided in the polymer plants 

iv) Neutralization of effluent generated from regeneration in Demineralization 

of water (DM) plant. 

 

The OSBL treatment facilities (Wastewater Treatment Plant) are designed for 

treating process wastewater for reduction free and emulsified oil, sulphide, phenol, 

thiosulphate, total suspended solids (TSS), Bio-chemical Oxygen Demand (BOD) 

and Chemical Oxygen Demand (COD) and the contaminated rainwater for removal 

of oil and suspended solids. The treated effluents from the Waste Water Treatment 

Plant are meeting the discharge standards stipulated by West Bengal Pollution 

Control Board. 

 

WWTP has been broadly designed for following treatment systems: 

 

 Oil Recovery System: Pretreated effluent streams from various units are routed 

to TPI Separators for removal of free oil and suspended solids. The free oil 

removed from the TPI Separators is being collected in the wet slop oil sump. The 

oily sludge from the bottom of TPI separators is routed to the chemical and oily 

sludge sump. The effluent from TPI unit is routed (by gravity) to the equalization 

tank for equalization of flow and modulation of characteristics. Floating oil 

skimmer is provided to remove the free-oil layer formed in equalization tank. This 

free oil is being routed to the wet slop oil sump. 

 

HDPE process effluent is directly received to the equalization tank for 

equalization of flow and its characteristics. The equalization tank effluent is 



Haldia Petrochemicals Ltd.   
 

11 

pumped to the pH Adjustment tank where the pH of the effluent is maintained in 

the range 7.0 to 8.0 by dosing H2SO4 or NaOH Solution. After achieving the 

desired level of the pH, the effluent is routed to Flash Mixing Tank where alum 

solution is added as a coagulant. Hydrogen Peroxide can also be dosed to 

oxidize sulfide (If sulfide level is more than 20 ppm) in the inlet effluent. The 

effluent is then routed to Flocculation Tank where addition of De-oiling Poly-

electrolyte (DOPE) helps in breaking the oil-water emulsion and formation of 

alum flocs. 

 

The effluent from flocculation tank is routed to the dissolved air floatation (DAF) 

tank. Mixture of air and water at high pressure is used to skim off the floating 

materials at top. Heavy sludge settles at bottom. The oily scum and the bottom 

sludge are routed to the chemical and oily sludge sump or Wet slop oil sump 

depending upon the characteristics. The clarified DAF effluent is directed to the 

aeration tank for biological treatment. 

 

 Biological Treatment System: Activated sludge process has been has been 

adopted by HPL for reducing the biodegradable organic content of the effluents. 

 

The effluent from the DAF tank is routed to aeration tank operating in extended 

aeration mode for removal of biodegradable organic matter, resulting in reduction 

of BOD & COD. Aeration conditions are maintained in the tank by entrapment of 

the atmospheric air with the help of surface aerators. The nutrients i.e. urea & 

DAP solution are dosed at the inlet of aeration tank to provide nitrogen, 

phosphorus for microorganisms. The overflow from the aeration tank will contain 

a high concentration of microorganisms. A secondary clarifier helps in separating 

the microorganism from the liquid streams from the bottom sludge and the over 

flow is the treated effluent.  

 

Then aeration tank effluent is routed under gravity to the clarifier. The clarifier is 

provided with a sludge scraper, which moves slowly to scrap the bio-solids, 



Haldia Petrochemicals Ltd.   
 

12 

which settle at the bottom. The collected sludge is routed to the bio-sludge sump. 

Bio-sludge is re-circulated to aeration tank inlet to maintain desired 

microorganism concentration. Sludge from re-circulation line is bleed-off regularly 

to sludge thickener to remove dead microorganism cells. The overflow from the 

clarifier is the treated effluent, which is routed to the guard pond. Two guard 

ponds (2 x 4,090 m3) are provided to take care of all types of functional 

eventualities of the Waste Water Treatment Plant (WWTP), if the effluent does 

not meet the standards. Moreover, the guard ponds are provided with impervious 

layers to prevent percolation possibilities and consequent contamination of soil 

and sub-soil water. 

 

 Sanitary Sewer Treatment System: A dedicated underground sanitary sewer 

network is provided for entire HPL Complex including the Captive Power Plant of 

HPL Co-generation Ltd. and Nitrogen Plant of M/s. Praxair India Ltd. Sanitary 

effluent after collection in various suitable pits, is pumped to Bar Screen 

Chambers and then the grit chamber for physical removal of scum and 

suspended solids. Finally sewer effluent is pumped to Aeration Tank of WWTP 

for Biological Treatment along with other process effluents. 

 

 Contaminated Rainwater Treatment System: During wet weather, the 

contaminated rainwater stream of HPL complex is received in the receiving sump 

of WWTP. This effluent is transferred to surge pond by dedicated high capacity 

WWF pumps (4 x 3,000 m3/h) after passing through bar screen and grit chamber. 

Floating oil skimmer is provided to remove the free oil layer formed in the surge 

pond and routed to the wet slop oil sump.  

 

TPI has been provided to remove floating oil and suspended particles from the 

effluent. Provision has been made to transfer the surge pond effluent to 

equalization tank for processing along with other normal waste streams. 

Otherwise, if all parameters are within limit, it can be transferred to guard pond 

for disposal along with treated effluent. 



Haldia Petrochemicals Ltd.   
 

13 

 

 Slop Oil Collection System: The slop oil is collected in wet slop oil tank from 

various units e.g. TPI separator- I & II, Equalization tank, Dissolved air floatation 

tank and surge pond and transferred to slop oil tanks for storage. Slop oil is also 

received from KOD of flare system. The dry slop oil, retained in the tank after 

decantation of water, will be disposed as low-grade fuel to authorized external 

agencies or burnt in incinerator. One 1,000 m3 capacity tank has also been made 

to store the dry slop oil. The decanted water from slop oil tank bottom is recycled 

to receiving sump by gravity. 

 

 Sludge Handling System: The oily sludge from the TPI separators, DAF tanks 

and clarifier is collected in chemical and oily sludge sump from where it is routed 

to sludge thickener. The under flow from the sludge thickener is routed to the 

thickened sludge sump from where it is pumped to the centrifuge. Dewatering 

polyelectrolyte is dosed in centrifuge to achieve better sludge consistency. 

Periodically sludge is collected from centrifuge and is stored in secured On-Site 

Storage Pit.  

 

 Final Discharge System: Co-generation power plant, Cooling tower, Nitrogen 

plant and DM water plant effluent is being collected in Cooling Tower Blow Down 

(CTBD) and DM waste pond. CTBD and DM waste pond overflow/drain, which is 

totally free of any organics, or oil is routed to treat effluent sump along with 

treated effluent from guard pond for final disposal through a channel. 

 

The treated effluent from WWTP is discharged into the river Hooghly through 

Haldia Green Belt Canal. Also, the treated effluent maximum extent possible will 

be utilized for irrigation of green belt developments. The final out-fall effluents 

confirm that there is immense dilution i.e. nearly 20,000 times adjacent to the 

green belt canal and more than 25,000 times at the confluence of river Haldi. 

Since the rivers Hooghly and Haldi are tidal in nature, the buffering capacity of 

the green belt canal will ensure to hold the treated effluent discharged (via green 



Haldia Petrochemicals Ltd.   
 

14 

belt canal) during the high tide period. The final effluent meets the WBPCB 

prescribed standards.     

 

Environmental Laboratory checks the quality of effluent daily as per 

specifications of effluent standards. In case the effluent does not meet the 

stipulated standard, it would be recycled to the WWTP for retreating to achieve 

the stipulated effluent quality standards.  

 

Annual Effluent Quality 

Sample was collected from the WWTP discharge point daily. Analytical results 

indicate that average value of all the parameters in all four season are well within 

norms.   

Analytical results of the WWTP treated effluent & HPL final Outfall indicate that 

average value of all the parameters in all four seasons are well within statutory 

norms.  All average values of all parameters are well within the WBPCB prescribed 

norms. 

WWTP Treated Effluent & HPL Final Outfall is analyzed on daily grab sampling 

basis for the following parameters annual and summarized seasonal results are 

given in Table No.: 1.1 and 1.2 respectively. 

As per the guideline of CPCB Online Effluent Monitoring System was installed on 

March’16 for continuous monitoring of treated effluent for 05 nos. of parameters (pH, 

Flow, BOD, COD & TSS) and Online Stack Monitoring System was installed in 04 

nos. of stacks of CPP on March’17 for continuous monitoring of PM, SO2, NOX & 

CO. The data of both the analysers is transferred successfully to CPCB server. 

 

  



Haldia Petrochemicals Ltd. 
 

15 

TABLE 1.1: MONTHLY DATA OF WWTP TREATED EFFLUENT 
 

 
Note: All values are in mg/l except pH. 
        * Analysis of Zn & Cu parameters could not be done because sample could not be sent to Kolkata Laboratory of SRL due to lock down. 

 

 

 

 

 

 

 

 

Sl. No. Parameter Unit WBPCB 
Standard 

Apr’20 May’20 Jun’20 Jul’20 Aug’20 Sept’21 Oct’21 Nov’21 Dec’21 Jan’21 Feb’21 Mar’21 

1. pH -- 6.5-8.5 7.35 7.29 7.08 7.23 7.11 7.14 7.39 7.34 7.43 7.61 7.41 7.41 
2. TSS mg/l 100 12.77 13.30 12.93 13.81 12.90 16.83 13.55 13.93 16.77 16.65 25.07 18.79 
3. BOD mg/l 30 11.83 12.23 12.27 13.42 11.77 21.10 10.19 10.17 9.74 8.84 10.0 8.33 
4. COD mg/l 250 49.79 52.29 55.60 62.06 54.16 115.33 47.13 47.40 48.26 42.61 48.36 37.79 
5. Total O&G mg/l 10 <5.0 <5.0 <5.0 <5.0 <5.0 <5.0 <5.0 <5.0 <5.0 <5.0 <5.0 <5.0 
6. Phenol mg/l 1.0 <0.002 <0.002 <0.002 <0.002 <0.002 <0.002 <0.002 <0.002 <0.002 <0.002 <0.002 <0.002 
7. Sulfide mg/l 2.0 <0.5 <0.5 <0.5 <0.5 <0.5 <0.5 <0.5 <0.5 <0.5 <0.5 <0.5 <0.5 
8. Cyanide mg/l 0.2 <0.02 <0.02 <0.02 <0.02 <0.02 <0.02 <0.02 <0.02 <0.02 <0.02 <0.02 <0.02 
9. Fluoride mg/l 5.0 0.66 0.72 0.73 0.76 0.74 0.73 0.74 0.75 0.75 0.74 0.78 0.73 
10. Total Chromium mg/l 2.0 <0.05 <0.05 <0.05 <0.05 <0.05 <0.05 <0.05 <0.05 <0.05 <0.05 <0.05 <0.05 
11. Hexavalent 

Chromium(Cr+6) 
mg/l 0.1 

<0.01 <0.01 <0.01 <0.01 <0.01 <0.01 <0.01 <0.01 <0.01 <0.01 <0.01 <0.01 

12. Iron as Fe mg/L 1.0 0.37 0.81 0.62 0.12 0.22 0.11 0.19 0.45 0.44 0.20 0.33 0.10 
13. Zinc as Zn mg/L 1.0 * * 0.531 0.236 0.188 0.740 0.051 0.078 0.066 0.090 0.192 0.116 
14. Copper as Cu mg/L 1.0 * * <0.05 <0.05 <0.05 <0.05 <0.05 <0.05 <0.05 <0.05 <0.05 <0.05 
15. Phosphate as P mg/L 5.0 0.28 0.48 0.56 0.50 0.55 0.44 0.18 0.40 0.28 0.27 0.27 0.30 
16. Free available 

Chlorine 
mg/L 0.5 <0.1 <0.1 <0.1 <0.1 <0.1 <0.1 <0.1 <0.1 <0.1 <0.1 <0.1 <0.1 



Haldia Petrochemicals Ltd. 
 

16 